
 

 

 

 

 

 

EVALUATION AND
ANALYSIS OF WATER 
USAGE OF POWER 
PLANTS WITH CO
 CAPTURE  
 

Report: 2010/ 05 

March 2011 

 

becky.kemp
Typewritten Text

becky.kemp
Typewritten Text

becky.kemp
Typewritten Text

becky.kemp
Typewritten Text
2

becky.kemp
Typewritten Text

becky.kemp
Typewritten Text

becky.kemp
Typewritten Text

becky.kemp
Typewritten Text



 

  

 

INTERNATIONAL ENERGY AGENCY 

The International Energy Agency (IEA) was established in 1974 within the framework of the 
Organisation for Economic Co-operation and Development (OECD) to implement an international 
energy programme. The IEA fosters co-operation amongst its 28 member countries and the European 
Commission, and with the other countries, in order to increase energy security by improved efficiency 
[...]
Devices Application Operation 
Cartridge filters TSS removal for membrane protection TSS removal from water 
Ultrafiltration Pretreatment of Reverse Osmosis  Separation of particles 

with dimension greater 
than 0.05 micron (colloids 
and organic substances – 
BOD) 

 Disinfection Bacteria inhibition Disinfection 
 Reverse Osmosis Removal of salts from water Separation of ion size 

particles  
 

The ultrafiltration and the reverse osmosis are membranes technologies, so the 
products of filtration are: 
- Low salinity filtered water; 
- Rejected water, with high salts concentration. 
In this study the osmosis efficiency in reducing salts from inlet water is considered 
of 90-95%.  
As described, there is a water loss as salts concentrated water. Its amount depends 
on inlet salinity content and on numbers of stages of the osmosis. However, in this 
study a flowrate rejection (with respect to the inlet flowrate to the device) of 4% 
for ultrafiltration and of 30% for reverse osmosis is considered.  
 
To avoid this loss of water, an evaporation step can be added to the tertiary 
treatment to evaporate the salty water and obtain solid salts and distillated water. 
This technology is expensive, but it could be justified when it is necessary to 
minimize water discharge. It is described in the paragraph 1.4. 
 
 

1.5.2 Power plants without CO2 capture 
 
In this paragraph the results relevant to the cases of power plants without CO2 
capture, mentioned at paragraph 1.3, are summarized. 
 
Waste water treatments block flow diagrams are shown as attachments to the 
present document and identified with the code of the relevant power plant cases. 
Also preliminary global water mass balances are reported in the abovementioned 
attachments.  
It is highlighted that mass balances do not include the calculated chemicals and 
utilities streams, so they cannot close exactly.  



 
IEA GHG R&D PROGRAMME 
Water usage and loss Analysis in Power plants 
without and with CO

2
 capture 

Volume #1  

Revision no.: 
Date: 
Sheet: 

 1 
October 2010 
40 of 53 

 
However these streams are negligible, and the results are good to give an 
indication of the water loss and recovery for each waste water treatment plant. 
Each waste water treatment plant will be schematically described, referring to the 
paragraph 1.5.1 for information on the treatment sections. 
 

1.5.2.1 Integrated Gasification Combined Cycle 
 
In this paragraph two cases of study are proposed for the IGCC plants without CO2 
capture:  

1. Shell IGCC fed with bituminous coal (case 5.01); 
2. GE IGCC fed with bituminous coal (case 5.05). 

 
1.5.2.1.1 Shell IGCC, bituminous coal, without CO2 capture (case 5.01) 

 
Waste water to be treated is polluted by the following substances which exceed the 
discharge limits reported in Table 1.5-2: H2S, NH3, NO3

-, TSS, COD, BOD, 
Cyanides, Fluorides, Boron, Selenium and Iron. 
For more details refer to table B1-1 in Attachment B1. 
As shown in the block flow diagram in Attachment B1, the waste water treatment 
plant consists of the devices described in Table 1.5-4. 
 

Table 1.5-4: WWTP for Shell IGCC, bituminous coal, without CO2 capture  

Device Application Operation 
Equalization  Mass loading equalizing Flow equalization in 

mixed basins. 
Cooling Reducing the wastewater 

temperature below 35 °C, to 
allow especially biological 
treatments. 

Cooling with sea water 
system 

Chemical conditioning 1 pH correction; 
Chemical oxidation with 
FeSO4 of H2S, Se, CN-, Fe; 
Precipitation of reaction 
products. 

Flash mixing and 
flocculation. 
Filtration through 
selective media for 
Boron. 

Chemical sludge settling 1 Solid-water separation Sludge settling 
Chemical conditioning 2 pH correction; 

Dosage of Ca(OH)2 for the 
precipitation of F- as CaF2. 

Flash mixing and 
flocculation. 

Chemical sludge settling 2 Solid-water separation Sludge settling 
Neutralization  pH correction before 

biological treatment 
Flash mixing 

Activated sludge process Ammonia, nitrates, BOD and 
COD reduction (MDEA, 

Biological anoxic and 
aerobic process. 



 
IEA GHG R&D PROGRAMME 
Water usage and loss Analysis in Power plants 
without and with CO

2
 capture 

Volume #1  

Revision no.: 
Date: 
Sheet: 

 1 
October 2010 
41 of 53 

 
Device Application Operation 

organic matter) 
Biological sludge settling Solid-water separation Sludge settling 
Disinfection Bacteria inhibition Disinfection 
Chemical and biological 
sludge treatment: 
conditioning, thickening and 
dewatering section 

Concentration and 
dewatering of chemical and 
biological sludge produced 
in chemical-physical and 
biological treatment 

Sludge thickening and 
drying (centrifugation, 
etc….) 

 
This plant configuration is a typical physical-chemical and biological treatment 
plant. The nitrification/denitrification process is the best available technology for 
reducing BOD, ammonia and nitrates at the same time in the waste water treatment 
plant. In this case only the supply of few phosphorous as phosphoric acid is 
requested for the correct nutrient ratio for the biological growth. 
 
Table 1.5-5 summarizes the water balance for this case of study including the 
waste water treatment plant (reference Tables B1-1 and B1-2 in Attachment B1): 
“clean” stream flowrate not fed to waste water treatment plant, polluted stream 
flowrate to be treated, amount of chemicals/utilities, percentage of loss of water in 
relation to streams treated into waste water treatment plant and to all the water 
discharged by power plant.  
 

Table 1.5-5: Shell IGCC, bituminous coal, without CO2 capture: water balance around waste 
water treatment plant. Net Electric Power Output = 775.9 MW 

Clean 
streams 

Polluted 
streams 

Loss of 
water 

Chemicals/utility 
water added 

Loss of water percentage 
 

m3/h m3/h m3/h m3/h % of polluted 
streams 

% of streams from 
overall plant 

21.7 58.7 0.27 1.09 0.46 0.34 
 
Table 1.5-6 gives an high-level summary of the chemicals consumed. The amount 
of chemical shown is indicatively only as it shall be verified during the engineering 
detailed phase based on the actual water conditions at the inlet of each unit. 
 

Table 1.5-6: Shell IGCC, bituminous coal, without CO2 capture: chemical consumptions 

Ferrous 
sulphate 

Calcium 
hydroxide 

Polyelectrolyte Sulphuric 
acid 

Phosphoric 
acic 

m3/h kg/h m3/h m3/h m3/h 
0.009 

@20%wt. 
76.5 0.02 

@0.1%wt. 
0.06 

@98%wt. 
0.0002 

@85%wt. 
 



 
IEA GHG R&D PROGRAMME 
Water usage and loss Analysis in Power plants 
without and with CO

2
 capture 

Volume #1  

Revision no.: 
Date: 
Sheet: 

 1 
October 2010 
42 of 53 

 
 
 

1.5.2.1.2 GE IGCC, bituminous coal, without CO2 capture (case 5.05) 
 
In this case the water to be treated is polluted by the following substances which 
exceed the discharge limits recorded in the Table 1.5-2: H2S, NH3, TSS, COD, 
BOD, Cyanides.  
For more details refer to the table B2-1 in Attachment B2. 
 
As shown in the block flow diagram in Attachment B2, the waste water treatment 
plant consists of the devices described in Table 1.5-7. 
 

Table 1.5-7: WWTP for GE IGCC, bituminous coal, without CO2 capture  

Device Application Operation 
Equalization  Mass loading equalizing Flow equalization in 

mixed basins 
Cooling Reducing the wastewater 

temperature to 35 °C, to 
allow especially biological 
treatments. 

Cooling with sea water 
system 

Chemical conditioning 1 pH correction; 
Chemical oxidation with 
FeSO4 of H2S and CN-. 
Precipitation of the reaction 
products. 

Flash mixing and 
flocculation 
 

Chemical sludge settling 1 Solid-water separation Sludge settling 
Activated sludge process 
(anaerobic) 

BOD and COD reduction   
(MDEA, Formiates) 

Biological anaerobic  
process for high BOD 
and COD load 

Biological sludge settling Solid-water separation Sludge settling 
Activated sludge process 
(aerated lagoon) 

BOD and COD final 
reduction (MDEA, 
Formiates) 

Biological aerobic 
process for low BOD 
and COD load 

Dual media filtration TSS separation from water Sand filter filtration 
Heating and chemical 
conditioning 

Increasing of temperature 
and pH for ammonia 
stripping  

Heating in heat 
exchanger and chemical 
dosage in line 

Ammonia stripping Ammonia removal from 
water 

Stripping in column 

Cooling Decreasing of temperature 
for discharge/reuse 

Cooling with sea water 
system 

Neutralization  pH correction before 
discharge/reuse 

Flash mixing 



 
IEA GHG R&D PROGRAMME 
Water usage and loss Analysis in Power plants 
without and with CO

2
 capture 

Volume #1  

Revision no.: 
Date: 
Sheet: 

 1 
October 2010 
43 of 53 

 
Device Application Operation 
Disinfection Bacteria inhibition Disinfection 
Chemical and biological 
sludge treatment: 
conditioning, thickening and 
dewatering section 

Concentration and 
dewatering of chemical and 
biological sludge produced 
in chemical-physical and 
biological treatment 

Sludge thickening and 
drying (centrifugation, 
etc …) 

 
In this case the high concentration of the BOD (450 mg/l) is significantly reduced 
with an anaerobic biological treatment for the BOD removal: the advantages, with 
respect to an aerobic treatment, are here summarized: 
- lower amount of produced sludge to be sent to disposal;  
- smaller process volumes; 
- production of biogas (mainly methane, about the 60%) that can be reused for 

the water heating; 
- lower request of power. 
An aerobic treatment is present only as BOD final finishing. 
 
The methane production in the anaerobic treatment results in about 1.2 Nm3/h. 
 
The low concentration of the ammonia nitrogen in the inlet waste stream          
(18.2 mg/l) could be removed whit the BOD degradation as nutrient for the 
bacteria, but the release of nitrogen from the MDEA degradation (12% of the 
MDEA weight is nitrogen) forces to foresee a dedicated ammonia treatment 
(stripping) downstream of the biological section for the discharge limit 
compliance. 
 
Table 1.5-8 summarizes the water balance for this case of study including the 
waste water treatment plant (reference Tables B2-1 and B2-2 in Attachment B2): 
“clean” stream flowrate not fed to waste water treatment plant, polluted stream 
flowrate to be treated, amount of chemicals/utilities, percentage of loss of water in 
relation to streams treated into waste water treatment plant and to all the water 
discharged by power plant. 
 

Table 1.5-8: GE IGCC, bituminous coal, without CO2 capture: water balance around waste 
water treatment plant. Net Electric Power Output = 826.5 MW 

Clean 
streams 

Polluted 
streams 

Loss of 
water 

Chemicals/utility 
water added 

Loss of water percentage 
 

m3/h m3/h m3/h m3/h % of polluted 
streams 

% of streams from 
overall plant 

13.82 21.91 0.03 0.51 0.14 0.08 
 
 



 
IEA GHG R&D PROGRAMME 
Water usage and loss Analysis in Power plants 
without and with CO

2
 capture 

Volume #1  

Revision no.: 
Date: 
Sheet: 

 1 
October 2010 
44 of 53 

 
 

Table 1.5-9 gives an high-level summary of the chemicals consumed. The amount 
of chemical shown is indicatively only as it shall be verified during the engineering 
detailed phase based on the actual water conditions at the inlet of each unit.  
 

Table 1.5-9: GE IGCC, bituminous coal, without CO2 capture: chemical consumptions 

Ferrous 
sulphate 

Polyelectrolyte Sulphuric 
acid 

Phosphoric 
acic 

m3/h m3/h m3/h m3/h 
0.006 

@20%wt. 
0.01 

@0.1%wt. 
0.0002 

@98%wt. 
0.0001 

@85%wt. 
 

 
1.5.3 Power plants with CO2 capture 

 
This paragraph summarizes the main characteristics of waste water treatment units 
for the power plants with CO2 capture reported at paragraph 1.3. 
 
Waste water treatments block flow diagrams are shown as attachments to the 
present document and identified with the code of the relevant power plant cases. 
Also preliminary global water mass balances are reported in the abovementioned 
attachments.  
It is highlighted that mass balances do not include the calculated chemicals and 
utilities streams, so they cannot close exactly.  However these streams are 
negligible, and the results are good to give an indication of the water loss and 
recovery for each waste water treatment plant. 
Each waste water treatment plant will be schematically described, referring to the 
paragraph 1.5.1 for information on the treatment sections. 
 

1.5.3.1 Ultra Super Critical PC Boiler 
 
In this paragraph two cases of study are proposed for the USCPC Boiler plants:  

1. USC PC fired with lignite and CO2 capture (case 3.24); 
2. USC PC fired with lignite and oxyfuel technology (case 4.13). 

 
1.5.3.1.1 USCPC, lignite, with CO2 capture (case 3.24) 

 
In this case the polluted streams are divided in two groups: the FGD blow down 
and the others polluted streams. 
 
The Flue gas desulphurisation blow down (or FGD blow down) stream is a 
chemical sludge with chemical solids (TSS) percentage of about 3 %wt, and very 
high chlorides concentration (28000 mg/l) which cannot be discharged to river. In 



 
IEA GHG R&D PROGRAMME 
Water usage and loss Analysis in Power plants 
without and with CO

2
 capture 

Volume #1  

Revision no.: 
Date: 
Sheet: 

 1 
October 2010 
45 of 53 

 
this case the salinity has to be reduced with a reverse osmosis even when this 
stream is mixed with the others. 
 
The remaining polluted water presents concentration of TSS, nitrates and chlorides 
exceeding the discharge limits for discharge to river recorded in Table 1.5-2.  
For more details refer to the table B3-1 in Attachment B3. 
 
As shown in the block flow diagram in Attachment B3, the waste water treatment 
plant consists of the devices described in the Table 1.5-10. 

Table 1.5-10: WWTP for USCPC, lignite, with CO2 capture  

Devices for FGD b.d. Application Operation 
Chemical conditioning  Chemical conditioning with 

polyelectrolyte. 
Flocculation. 
 

Chemical sludge settling 2 Solid-water separation Sludge settling 
Devices for other waste 
streams 

Application Operation 

Equalization  Mass loading equalizing Flow equalization in 
mixed basins. 

Chemical conditioning  Chemical conditioning with 
polyelectrolyte. 

Flocculation. 
 

Chemical sludge settling 1 Solid-water separation Sludge settling 
Tertiary treatment     (Sand 
filters and cartridge filters) 

TSS removal for membrane 
protection 

Filtration 

Tertiary treatment     
(Ultrafiltration) 

Separation of particles with 
dimension greater of 0.05 
micron. Pretreatment of 
Reverse Osmosis 

Filtration through 
membrane 

Tertiary treatment     
(Reverse Osmosis) 

Removal of salts from water Filtration through 
membrane 

 
Table 1.5-11 summarizes the water balance for this case of study including the 
waste water treatment plant (reference Tables B3-1 and B3-2 in Attachment B3): 
“clean” stream flowrate not fed to waste water treatment plant, polluted stream 
flowrate to be treated, amount of chemicals/utilities, percentage of loss of water in 
relation to streams treated into waste water treatment plant and to all the water 
discharged by power plant. 
 
 
 
 
 
 



 
IEA GHG R&D PROGRAMME 
Water usage and loss Analysis in Power plants 
without and with CO

2
 capture 

Volume #1  

Revision no.: 
Date: 
Sheet: 

 1 
October 2010 
46 of 53 

 
Table 1.5-11: USC PC, lignite, with CO2 capture: water balance around waste water 

treatment plant. Net Electric Power Output = 761.0 MW 

Clean 
streams 

Polluted 
streams 

Loss of 
water 

Chemicals/utility 
water added 

Loss of water percentage 
 

m3/h m3/h m3/h m3/h % of polluted 
streams 

% of streams from 
overall plant 

548.37 73.3 24.4 0.76 33.2 3.9 
 
Table 1.5-14 gives an high-level summary of the chemicals consumed. The amount 
of chemical shown is indicatively only as it shall be verified during the engineering 
detailed phase based on the actual water conditions at the inlet of each unit.  
 
 

Table 1.5-12: USC PC, lignite, bituminous coal, with CO2 capture: chemical consumptions 

Polyelectrolyte
m3/h 
0.015 

@0.1%wt. 
 
 

1.5.3.1.2 USCPC oxyfuel post combustion, lignite, with CO2 capture (case 4.13) 
 
The water to be treated is mainly polluted by a very high concentration of nitric 
and sulphuric acid (about 1.5 %wt) which generates a solution with pH = 0.  
 
As shown in the block flow diagram in Attachment B4, the waste water treatment 
plant consists of a neutralization step with caustic soda followed by reverse 
osmosis to reduce the high salinity, so that the treated water may be discharged to 
river. 
 
Table 1.5-13 summarizes the water balance for this case of study including the 
waste water treatment plant (reference Tables B4-1 and B4-2 in Attachment B4): 
“clean” stream flowrate not fed to waste water treatment plant, polluted stream 
flowrate to be treated, amount of chemicals/utilities, percentage of loss of water in 
relation to streams treated into waste water treatment plant and to all the water 
discharged by power plant. 
 
 
 
 
 
 



 
IEA GHG R&D PROGRAMME 
Water usage and loss Analysis in Power plants 
without and with CO

2
 capture 

Volume #1  

Revision no.: 
Date: 
Sheet: 

 1 
October 2010 
47 of 53 

 
Table 1.5-13: USCPC oxyfuel, lignite, with CO2 capture: water balance around waste water 

treatment plant. Net Electric Power Output = 741.3 MW 

Clean 
streams 

Polluted 
streams 

Loss of 
water 

Chemicals/utility 
water added 
(Caustic soda 

@20% wt) 

Loss of water percentage 
 

m3/h m3/h m3/h m3/h % of polluted 
streams 

% of streams from 
overall plant 

606.3 277.4 88.2 16.3 31.8 10.0 
 
In some cases, mercury could be present in the streams discharged to waste water 
treatment from Flue Gas Desulphurisation unit, but that no data are actually 
available. 
Therefore, a general brief summary of the mercury removal technologies from 
water is given in the following. 
Different technologies are available for the heavy metal removal, whose the 
effectiveness depends on its concentration and on final discharge limit: 

- Precipitation 
Mercury is removed in the solid form by gravity with one of the following 
alternative precipitation processes: 
o Oxidation at high pH: this treatment consists of the oxidation to mercury 

oxide at pH 10-11; 
o Addition of Na2S or FeS at neutral pH: the addition of Na2S or FeS is 

effective because the product of the reaction is HgS that is insoluble. 
Consequently, a solid-liquid separation step (clarification-flocculation 
followed by filtration) shall follow the precipitation. This treatment 
allows reaching the 97% of the removal efficiency, but the excess of the 
dosed Na2S or FeS could produce high S2- residue in water, which has to 
be reduced with a dedicated treatment. 

o Addition of Thiourea in alcalyne ambient instead of Na2S/FeS. 
   

- Ionic exchange 
The majority of these treatments consist of preliminary Cl2 or ClO- addition 
to stream in order to transform the Hg in Cl-Hg- complexes which are easily 
removed with selective anionic resins filters. The treatment is carried out at 
neutral pH. 

 
- Activated carbons filtration 

This treatment is especially effective for organic complexes with mercury. 
For the inorganic ionic mercury removal the performance of the activated 
carbon can raise if this is pretreated (e.g. with carbon disulphide). Mercury 
concentration of 0.0002 mg/l can be reached after the filtration. 

 



 
IEA GHG R&D PROGRAMME 
Water usage and loss Analysis in Power plants 
without and with CO

2
 capture 

Volume #1  

Revision no.: 
Date: 
Sheet: 

 1 
October 2010 
48 of 53 

 
As for the cost-effectiveness point of view, the best available technology to reduce 
mercury concentration in water is the precipitation of mercury with sulphites or 
Thiourea, which allows to achieve residual mercury concentration of some µg/l. 
Anionic resins or pretreated activated carbons can be used as final polishing to 
reach metal concentration in water of 0.2-1 µg/l. 
 
 

1.5.3.2 Integrated Gasification Combined Cycle 